

Pediatric Medication Worksheet- Current Medications & PRN for Last 24 Hours

Allergies: NKA/ NKDA

Primary IV Fluid & Infusion Rate (mL/hr):	Circle IVF Type	Rationale for IVF	Lab Values to Assess Related to IVF	Contraindications
NS 50mL/ hr continuous	Isotonic	Remain hydrated while being on fluid restrictions	Na+ & K+	Caution in patients with edema & kidney impairment

Generic Name	Pharm. Class	Therapeutic Reason	Dose, Route, & schedule	Therapeutic range? Is medication in therapeutic range? If not, why?	IVP: list dilutant IVPB: list concentration & rate of administration	Adverse Effects	Nursing Assessment, Teaching, Interventions
Clonidine	Antihypertensive	Decrease BP r/t fluid retention	0.2mg/ 24hr patch	0.1-0.3mg/ 24hrs Yes it is in range	N/A	Dry mouth, constipation, feeling dizzy/ faint	<ol style="list-style-type: none"> 1. Change positions slowly 2. Patch should be placed on dry, intact skin 3. Do not apply heat, lotions, or ointments to the patch location 4. Remove one patch before placing another on the body
mycophenolate	Immunosuppressant (DMARD)	To reduce the risk of infection in immunocompromised patients	1000mg PO cap BID (x4 250mg caps)	1gm BID Yes it is in range	N/A	Constipation, muscle or joint pain, difficulty falling or staying asleep	<ol style="list-style-type: none"> 1. Take this medication at the same time daily (morning is preferred) 2. Report to HCP if changes in BM occur or if abdominal pain begins

							<ul style="list-style-type: none"> 3. Take this medication with food to increase absorption 4. If constipation occurs, use stool softeners (miralax) to help pass stool
nifedipine	CCB	Used to decrease BP by decreasing the workload of the heart	60mg PO ER tabs Q12hrs (BID)	30-60mg PO daily Yes it is in range	N/A	Flushing, edema in extremities, feeling dizzy	<ul style="list-style-type: none"> 1. Change positions slowly 2. Report feelings of SOB or that heart "skipped a beat" 3. Do not take this medication with grapefruit juice 4. Continue to assess I&O, daily weights
pantoprazole	PPI	Suppress secretions of gastric acid, helps relieve abdominal pain	40mg PO DR tab given before breakfast	40mg daily Yes it is in range	N/A	HA, dry mouth, increased sleepiness, feeling overall ill	<ul style="list-style-type: none"> 1. Can be opened & sprinkled over food 2. Taken before breakfast for better absorption 3. Mix with 40mL of apply juice 4. Do not crush tablets
Prednisone	corticosteroid	Decrease inflammation	30mg PO tab BID	5-60mg daily Yes it is in range	N/A	Hyperglycemia, osteoporosis, irritability, hunger, weight gain	<ul style="list-style-type: none"> 1. Do not stop taking medication abruptly 2. Stay away from other sick children 3. Take medication before meals to avoid upset stomach

